remove side panels 2007 road king

You search Auto repair manual PDF remove side panels 2007 road king, if there are search results will appear below. If search results do not exist, please search by others keyword.



  remove side panels 2007 road king Direct Download speed 5282 Kb/s

  remove side panels 2007 road king Full Version speed 6162 Kb/s



GL1800 Goldwing Trike Conversion Kit Installation Instructions

0

Filed Under (Honda) by admin on 10-11-2010

download
Disassembly of motorcycle: 1. Place the motorcycle on the center stand or lift. 2. Set the shock preload to zero. 3. Remove the four m8 x 1.25 SHCS from the passenger handles and remove seat. 4. Remove the rear side covers. 5. Disconnect negative battery terminal. 6. Remove the four m8 x 1.25 SHCS and the passenger floorboards. 7. Remove the six m5 x 0.80 BHCS and the foot rest under cover. 8. Remove the six m5 x .80 BHCS and the swing arm pivot bolt covers. 9. Remove the four m8 x 1.25 flange bolts on the rear crash guards. Remove and discard the rear crash guards and bolts. 10. Remove the four #2 Phillips head screws from the inside of the trunk to remove the trim pieces on the sides. 11. Remove the two #2 Phillips head screws in the rear trim molding and remove molding. 12. Remove the seven #2 Phillips head screws from the lower trunk cover. Remove the lower trunk cover. 13. Remove the five #2 Phillips head screws from the trunk opener cover. Remove the trunk opener cover. 14. Disconnect the left and right saddlebag release cables. 15. Remove the five m6 x 1.0 BHCS in the rear fender panel. Remove and discard the rear fender panel and cap screws. 16. Disconnect the trunk wiring. 17. Remove the four m6 x 1.0 flange screws. Remove the trunk from the saddlebag / trunk stay. 7 18. 2005 and older 2005 and older 2005 and older 2005 and older ABS equipped motorcycles: ABS equipped motorcycles: ABS equipped motorcycles: ABS equipped motorcycles: Remove rubber bungee from ABS Control Unit, and save for reinstallation. 19. Remove the two side cover grommets from each saddlebag. ( 4 grommets total ) 20. Remove the left and right hand saddlebag latches, strikers, and release cables for core parts return. Refer to Honda service manual. 21. Remove the left and right saddlebag taillights and sub- harnesses for core parts return . Refer to Honda service manual. 22. Remove the four m6 x 1.0 flange bolts from each saddlebag. Remove and discard the saddlebags. 23. Remove the six m6 x 1.0 flange bolts from the exhaust tips. Slide the tip off the muffler body. Save tips and bolts for reinstallation. 24. Loosen the four m8 x 1.25 SHCS on the muffler clamps. Remove the two m8 x 1.25 flange bolts. Remove and discard the mufflers and muffler gaskets. 25. Remove the four m6 x 1.0 BHCS, two rubber washers, and front fender A. 26. Remove the four m5 x .80 BHCS and chrome front fender covers. 27. 2006 & UP. 2006 & UP. 2006 & UP. 2006 & UP. Remove the Remove the Remove the Remove the two m6 x two m6 x two m6 x two m6 x 1.0 flange bolts on 1.0 flange bolts on 1.0 flange bolts on 1.0 flange bolts on rear of saddlebag/trunk stay. rear of saddlebag/trunk stay. rear of saddlebag/trunk stay. rear of saddlebag/trunk stay. 28. Unplug connector and remove amp and save for Unplug connector and remove amp and save for Unplug connector and remove amp and save for Unplug connector and remove amp and save for reinstallation. reinstallation. reinstallation. reinstallation. 29. Cut lower saddlebag supports off the saddlebag/trunk stay, where the round tubing meets the square, and cut the gusset flush, removing any burrs. See Figure 1. 30. Remove trunk stay for later use. 31. Remove the two m5 x .80 nuts on the license plate light. Remove and discard the license plate ligh

Incoming search terms:

1999-2008 FLHT Series Harley- Davidson Trike Conversion Kit Installation Instructions

0

Filed Under (Harley Davidson) by admin on 04-12-2010

download
1. Place the motorcycle on the lift. 2. Place a suitable Jack under the Frame of the Motorcycle and tie down securely. 3. Remove Drain Plug from Primary Cover Assembly and drain oil. 4. Slide Rubber Boot off of the Clutch Cable Adjuster. Loosen and back the Jam nut away from the Clutch Cable Adjuster. Move Clutch Cable Adjuster towards the Jam Nut to introduce free play in the Clutch Lever. 5. Remove the ¼ – 20 Phillips head screw and Seat. 6. Disconnect negative Battery Terminal. 7. Remove two ¼ – 20 flanged hex nuts from the Stud Plate. Save the Passenger Handrail and two nuts. 8. Remove the Saddle Bags. 9. Remove the Right and Left Side Covers. 10. Remove Inner Tour Pak Molded Liner. 11. Disconnect the Tour Pak wiring. 12. Remove five ¼ – 20 HHCS, ¼ – 20 nyloc nuts, and Aluminum Spacers. 13. Remove Tour Pak from Top Support Tube. 14. Loosen Muffler Clamp on both Mufflers and remove 2 5/16 – 18 HHCS per Muffler. Remove and discard both Mufflers. Save Muffler Clamps. 15. Remove and discard Muffler Support Plates. 16. Remove both ¼ – 20 HHCS and Front Saddle Bag Brackets. 17. Remove the twelve 5/16 – 18 Torx HCS six 5/16 – 18 nuts, and the Left and Right Saddle Bag Guards. 18. Remove the Air Line Junction from the Rear Fender. 19. Disconnect the Rear Lamp Wiring Harness and remove from T-stud Clip.
6 20. Remove two 5/16 – 18 Phillips head screws. Remove the Left and Right Frame Covers. 21. Remove two 5/16 – 18 Torx HCS. Remove and save the Top Tour Pak Support Tube Top. 22. Remove four 5/16 – 18 Torx HCS. Remove the Left and Right Rear Saddle Bag Guard Support Bracket. 23. Remove four 5/16 – 18 HHCS. Remove and save the Tour Pak Support Tube Bottom. 24. Remove and discard the Air Valve Assembly Bracket. 25. Remove four ½ – 13 HHCS and washers. Remove and discard both Rear Air Shock Absorbers. NOTE: if ABS equipped refer to separate instructions. NOTE: if ABS equipped refer to separate instructions. NOTE: if ABS equipped refer to separate instructions. NOTE: if ABS equipped refer to separate instructions. 26. Drain all Brake Fluid from the Rear Brake System. 27. Cut and remove Cable ties and un-clamp Wire Harness Loops from the Rear Brake Line along its length, including Clamps on Swing Arm. 28. Remove the 10 – 24 flanged HHCS and Rear Brake Hose Clamp from the Right Rear Fork Bracket. 29. Remove ¼ – 20 SHCS from Rear Stop Lamp Switch Bracket. 30. Remove and discard Banjo Bolt and Crush Washers on Rear Brake Caliper. 31. Remove the Spring Clip and nut from the Rear Axle. 32. Remove Rear Axle and Rear Wheel Spacers. 33. Push Rear Wheel Assembly forward and slip Rear Belt off of the Rear Sprocket. 34. Remove Rear Brake Caliper. 35. Slide Rear Wheel Assembly rearward. Remove one 5/16 – 18 Torx HCS from inside the Rear Fender well. 36. Slide Rear Wheel Assembly forward. Remove two 5/16 – 18 Torx HCS. Remove Rear Fender. 37. Remove and save the two Retaining Washers from the Stud Plate. Remove and save the Stud Plate

Incoming search terms:

HARLEY DAVIDSON ROAD KING SOLO BUCKET AND PASSENGER PILLION INSTALLATION INSTRUCTIONS

0

Filed Under (Harley Davidson) by admin on 10-02-2011

download
Installation SOLO SADDLE ONLY 1. Remove stock seat and grabstrap according to applicable Service Manual instructions. 2. Road King standard models . Remove and save the stock screws and seat mount bracket at the back of the rider solo seat. 2000 and later models . Remove the retainer washer from the stud plate and replace with two black retainer washers (2). Be careful not to allow stud plate to fall through the fender. 3. Road King standard models . Install stock solo seat mount bracket using two stock screws saved in Step 2. Road King Classic Custom models . Install solo seat mount bracket onto back of solo seat using bracket and screws included in Mount Kit Number 52903-01. 4. Install seat by sliding front of seat into seat holder bracket. Pull up on the nose of the seat to verify that the seat is securely installed. After installing seat, pull upward on front of seat to be sure it is in locked position. While riding, a loose seat can shift causing loss of control, which could result in death or serious injury. (00070a) 5. 1999 and later models . Install 1/4 in. star washers (6), spacers (4) and acorn nuts (3) onto rear mount studs. Torque to 72 in-lbs (8.13 Nm). 1998 and earlier models . Install 5/16 in. star washers (5) and 5/16-18 x 3/4 in. buttonhead screws (1) into stock mount nuts. Torque to 17 ft-lbs (23 Nm). SOLOAND PILLION 1. Remove stock seat and grabstrap according to applicable Service Manual instructions. Retain all hardware for later use. 2. Road King standard models . Remove and save the stock screws and seat mount bracket at the back of the rider seat. 3. Road King standard models. Install stock seat mount bracket onto new solo seat using two screws saved in Step 2. Road King Classic Custom models. Install solo seat mount bracket onto back of solo seat using bracket and screws included in Mount Kit Number 52903-01. 4. 1999 and later Road King standard models . Secure the rear mount bracket with stock mushroom nuts (10) and two 1/4 in. star washers (6). Torque to 72 in-lbs (8.13 Nm). 1998 and earlier Road King standard models . Install solo seat by sliding front of seat into holder bracket on bike. Secure the rear mount bracket with the two mushroom screws (11) and two 5/16 in. star washers (5). Torque to 17 ft-lbs (23 Nm). Road King Classic Custom models . Mount Kit Number 52903-01 is required for installation. Install solo seat (7) by sliding front of seat into holder bracket on bike. • 1999 and later models . Using Mount Kit Number 52903-01, secure the rear mount bracket with the two mushroom nuts (10) and two 1/4 in. star washers (6). Torque to 72 in-lbs (8.13 Nm). • 1998 and earlier models . Using Mount Kit Number 52903-01, secure the rear mount bracket with the two mushroom screws (11) and two 5/16 in. star washers (5). Torque to 17 ft-lbs (23 Nm)

Incoming search terms:

2009 – Current Harley Davidson Trike Conversion Kit INSTALLATION MANUAL

0

Filed Under (Harley Davidson) by admin on 27-02-2012

download
1. Place the motorcycle on the lift. 2. Place a suitable Jack under the Frame of the Motorcycle and tie down securely. 3. Remove Drain Plug from Primary Cover Assembly and drain oil. 4. Slide Rubber Boot off of the Clutch Cable Adjuster. Loosen and back the Jam nut away from the Clutch Cable Adjuster. Move Clutch Cable Adjuster towards the Jam Nut to introduce free play in the Clutch Lever. 5. Remove the ¼ – 20 Phillips head screw and Seat. 6. Disconnect and REMOVE battery. 7. Remove two ¼ – 20 flanged hex nuts from the Stud Plate. Remove and save the Passenger Handrail and two ¼ – 20 flanged hex head nuts if equipped. 8. Remove the Saddle Bags. 9. Remove the Right and Left Side Covers. 10. Remove Inner Tour Pak Molded Liner. 11. Disconnect the Tour Pak wiring. 12. Remove four ¼ – 20 HHCS. 13. Remove Tour Pak from Top Support Tube. 14. Remove both saddlebag support rails. 15. Loosen Muffler Clamps on both Mufflers and remove two 5/16 – 18 HHCS per Muffler. Remove and discard both Mufflers. Save Muffler Clamps. 16. Remove right side rear heat shield. 17. Remove and discard Muffler Support Plates. 18. Disconnect the Rear Lamp Wiring Harness and remove from T-stud Clip. 19. Remove four frame cover fasteners and the Left and Right Frame Covers. 20. Remove four Tour Pak Support fasteners and the Tour Pak Support.
7 21. Remove four rear fender fasteners and rear fender. 22. Remove four ½ – 13 HHCS and washers. Remove and discard Rear Air Shocks, Air lines and Air Valve bracket. 23. NOTE: NOTE: NOTE: NOTE: If motorcycle is A.B.S. Equipped refer to A.B.S. Installation Instructions. WARNING: WARNING: WARNING: WARNING: If A.B.S. Equipped DO NOT drain brake fluid. 24. Drain all Brake Fluid from the Rear Brake System. 25. Cut and remove Cable ties and un-clamp Wire Harness Loops from the Rear Brake Line along its length, including Clamps on Swing Arm. 26. Remove and discard Banjo Bolt and Crush Washers on Rear Brake Caliper. 27. Remove the Spring Clip and nut from the Rear Axle. 28. Remove Rear Axle and Rear Wheel Spacers. 29. Push Rear Wheel Assembly forward and slip Rear Belt off of the Rear Sprocket. 30. Remove Rear Brake Caliper. 31. Remove and save the two Retaining Washers from the Stud Plate. Remove and save the Stud Plate. 32. Remove Rear Wheel Assembly. 33. Remove two 3/8 – 16 SHCS. Remove Passenger Footboards.

HAR:EY DAVIDSON FLHR/C/S (Road King) FRONT END LOWERING KIT REMOVAL AND INSTALLATION MANUAL

0

Filed Under (Harley Davidson) by admin on 01-03-2011

download
Removal (Left and Right Forks) 1. Place suitable blocking under frame to raise front wheel several inches off the floor. For best results, use a hydraulic center stand on a level surface. 2. Refer to Touring Model Service Manual and remove front wheel, fender and brakes. 3. Refer to Touring Model Service Manual and remove headlamp nacelle. 4. Loosen fork cap bolt from fork tube plug at top of fork tube, but do not remove. 5. See Figure 1. Standing at front of vehicle, loosen pinch bolt (with lockwasher) on right side of lower fork bracket, but do not remove. 6. Spray glass cleaner on fork tube above the rubber fork stop. After lubricating surfaces, move fork stop up fork tube until it contacts bottom of upper fork bracket. 7. Holding fork slider to prevent fork from dropping, remove fork cap bolt from fork tube plug. Slide fork tube down and out of upper fork bracket, fork stop, lower fork bracket and slider cover. 1 WARNING 1 WARNING 1 WARNING 1 of 5 ® Kit Number 54614-05 Figure 1. Loosen Pinch Bolt on Lower Fork Bracket i04808 1 Fork cap bolt 2 Fork stop 3 Pinch bolt 8. Thread fork cap bolt back into fork tube plug to prevent loss of oil while handling. 9. Move forks to bench area. Place suitable drain pan on floor beneath vise. 10. Repeat Steps 2-6 to remove left fork. Left And Right Fork-Disassembly 1. Remove nuts, lockwashers, flat washers and axle holder from studs at end of fork slider. 2. See Figure 2. Obtain FORK TUBE HOLDER (Part Number HD-41177) and proceed as follows: a. Clamp end of tool in vise in a horizontal position with plastic knobs facing toward you. b. See Figure 3. With the fork cap bolt topside, clamp fork tube between rubber pads on inboard side of tool. Tighten knobs until fork tube is securely held. 3. Remove fork cap bolt from fork tube plug. Remove quad ring seal. Save bolt but discard quad ring seal. 4. Using wrench flat, slowly unthread fork tube plug from fork tube. Be aware that fork tube plug is under spring pressure, so have a firm grasp on plug as the last thread is turned. 5. Remove fork spring from fork tube. 6. Remove fork assembly from fork tube holder. 7. Turning fork upside down, drain fork oil into drain pan. For best results, slowly pump fork tube and slider at least 10 times. 8. Install fork spring back into fork tube. 9. Place a shop rag on the floor, and turning fork assembly upside down, press end of spring against rag. While compressing spring to prevent rotation of damper tube, remove 6mm screw from end of fork slider. Use air impact wrench for best results. 10. Remove and discard fork spring. 11. Remove and discard damper tube. 12. Remove wear ring and rebound spring. Discard rebound spring. Do not expand or stretch retaining clip to remove from fork tube or clip may become bent or distorted. 13. Using pick tool, remove retaining clip between fork slider and fork tube. 14. Remove fork tube from fork slider. NOTE To overcome any resistance, use the fork tube as a slide hammer, that is, first push fork tube into fork slider and then pull it outward with a moderate amount of force. Repeat this sequence until fork tube separates from fork slider. 15. Slide fork oil seal, slider spacer and slider bushing off end of fork tube. Discard fork oil seal and slider bushing. 16. Remove the lower stop. Right and Left Fork-Assembly Exercise caution to avoid scratching or nicking fork tube. Damaging tube can result in fork oil leaks after assembly. 1. See Service Parts Illustration. Obtain new Damper Tube (Item 7, Part Number 46532-04) from kit. Obtain new Rebound Spring (Item 8, Part Number 46273-02) from kit and install on opposite end. Install wear ring removed in step 12. 2. With the wear ring topside, slide new damper tube into fork tube, so that tube end drops through hole at bottom of fork tube. Install lower stop at end of damper tube. 3. Install fork slider in fork tube holder. Slide fork tube into fork slider. 4. If necessary, obtain new slider bushing (14) (Part Number 45940-84, not included). Coat slider bushing ID with clean fork oil. Slide slider bushing down fork tube. 5. Slide slider spacer down fork tube until it contacts slider bushing.

Incoming search terms:

Harley-Davidson Softail Conversion Kit Installation Instructions

0

Filed Under (Harley Davidson) by admin on 02-12-2010

download
1. Place the motorcycle on the lift. 2. Place a suitable Jack under the Frame of the Motorcycle and tie down securely. 3. Remove Drain Plug from Primary Cover Assembly and drain oil. 4. Slide Rubber Boot off of the Clutch Cable Adjuster. Loosen and back the Jam nut away from the Clutch Cable Adjuster. Move Clutch Cable Adjuster towards the Jam Nut to introduce free play in the Clutch Lever. 5. Remove the fasteners that secure the seat. Remove seat. 6. Disconnect negative Battery Terminal. 7. Remove the Saddle Bags. And their hardware. If equipped. 8. Loosen Muffler Clamp on both Mufflers and other attaching hardware. Remove and discard both Mufflers. 9. Loosen the 4 exhaust stud nuts and save. Remove and discard head pipes and exhaust gaskets. 10. Disconnect the Rear Lamp Wiring Harness. 11. Remove any fasteners from Electrical Box. 12. Remove and discard Rear Fender, Fender Support and fasteners. NOTE: 2008-Current various models. Remove ECM from Fender and save nuts. 13. Drain all Brake Fluid from the Rear Brake System. 14. Un-clamp Rear Brake Line from the frame and Rear Fork. 15. Remove and discard both Banjo Bolts and Crush Washers from the Rear Brake Caliper and the Rear Brake Master Cylinder. 16. Remove Brake Light Switch from the Brake line, Save for reassembly. 17. Remove the Torx screw from the Brake Line bracket, Save the Torx screw for reassembly. 18. Remove and Discard Brake Line. 19. If Lower Controls option. Remove and Discard right and left floorboards/foot pegs, brake pedal, shifter, and shift linkage. Remove and Discard Passenger Foot pegs or Floorboards and their mounts. Then skip to step 24. 20. If Lower Controls Not purchased. Continue. 21. Remove acorn nut from Shift Linkage. 22. Remove 3 fasteners from Drivers Floorboard and remove. 23. Remove and discard Jiffy Stand. 24. Remove the Primary Cover by first removing the top and rear inspection cover screws. 25. Continue by removing remaining fasteners. 14 total. 26. Remove and discard Primary Cover Gasket. 27. Clean residual gasket material from both surfaces. 28. Loosen the Top Center Nut on the Primary Chain Adjuster. Lower the Primary Chain Adjuster until it rests flat on the Inner Primary Cover. 29. Remove the Clutch Lifter Retaining Ring from the Clutch Basket. Remove Clutch Lifter Assembly. 30. Using the Primary Drive Locking Tool. Loosen the Compensating Sprocket Nut. 31. Using the Primary Drive Locking Tool. Loosen the Clutch Hub Main shaft Nut. WARNING: This nut is LEFT HAND threaded. 32. Remove the Primary Drive Locking Tool, Compensating Sprocket Nut, and Clutch Hub Main shaft Nut. 33. Remove the Sprocket cover and Sliding Cam from the Crank Shaft Extension. 34. Remove the Clutch Assembly, Primary Chain, Compensating Sprocket, and Crank Shaft Extension in one assembly.

2002-2007 HONDA VFR 800 WITH ABS GALFER BRAKE LINE KIT INSTALLATION MANUAL

0

Filed Under (Honda) by admin on 03-03-2011

download
Prep the motorcycle for this job A. Park motorcycle on the center stand in a well-lit shop (Fig.A) B. Note: it is not absolutely necessary to remove the fuel tank and body panels. However, brake fluid is VERY CORROSIVE TO PAINT. We decided to be safe (Fig. B) and removed the lower fairing left and right rear sides, fuel tank, front fender, seat, and black A B plastic inner fairing front parts, battery cover, and rear master cylinder cover according to the owner’s manual. This also gives better access to the fittings. (Fig C) C. After safely storing the body panels and fuel tank, remove wind shield, (brake fluid, even a drop, will permanently mark any clear plastic), cover the dash and all gauges with a towel. II. Draining the brake fluid from the systems. A. A copy of the factory instructions has been included with this kit on how to properly and safely drain, fill and bleed the brake fluid from the brake systems. Follow the directions closely and remove the fluid according to the instructions. Dispose of the old fluid properly—DO NOT REUSE. B. If you purchased the clutch line, then perform the following steps (Fig D): In the bag marked Clutch Line: remove the left side lower body panels. Remove vehicle speed sensor, and remove the coolant C D tank. Remove the clutch fluid from the master cylinder on the left clip-on. Remove the fluid from the clutch line and slave cylinder. This factory line is NOT attached along the inner frame spar so here is a little trick that made this a 20- minute job including the bleed: 1. Remove the banjo bolts from the master cylinder and the clutch slave ends. 2. With a nice heavy wire tie, attach the slave end of the new braided line to the lever end of the factory line. Snip off the tail of the wire tie. Wrap this “joint” with electrical tape. 3. Pull from the factory slave end until you get the braided line end to the clutch slave. If it gets caught on something, try turning the end you are pulling from. 4. Remove the tape, carefully cut off the wire tie, install new sealing washers and bolts at both ends and torque to 17-21 foot/lbs. maximum. Bleed the clutch. III. Removing the factory front brake hoses and calipers – Front A. With the fluid drained and disposed of properly, loosen the bolts that hold the right caliper to the right fork leg (Fig E). Also remove the two 8mm bolts from the ABS front wheel speed sensor. Loosen all of the hose mounting blocks on the front forks on both sides; also loosen the blocks for the crossover pipe (Fig F) between the fork legs. Also loosen the frame pipe mounts and the mount for the front lever line that is also E attached to the right side of the frame. Loosen the left caliper mounting bolts (Fig G). B. Remove the calipers and remove the hose mounts under the lower triple tree. Remove the hard pipes from both the left and right hard pipe to soft line frame mounts on the frame (Fig. H). On the front ABS modulator remove the short soft line that is connected to the mount block. (Fig I.a. & I.b.) C. Carefully remove the

HARLEY DAVIDSON SOFTAIL FRONT SPOILER KITS INSTALLATION MANUAL

0

Filed Under (Harley Davidson) by admin on 09-03-2011

download
This instruction sheet references Service Manual information. A Service Manual for your model motorcycle is required for this installation and is available from a Harley-Davidson Dealer. Kit Contents See Figure 2 and Table 1. INSTALLATION 1. Position the vehicle on a motorcycle lift table. To prevent accidental vehicle start-up, which could cause death or serious injury, remove maxi-fuse before proceeding. (00251a) 2. Refer to the Service Manual and follow the instructions given to remove the Maxi® Fuse. 3. Raise the vehicle on the lift table to allow access to the lower front portion of the frame. 2008+ 2007 7 8 11 3 3 4 4 12 5 5 1 1 9 2 2 10 6 6 9 9 11 13 is02652c 8. 1. Two-pin voltage regulator connector (2007 only) Voltage regulator 2. 9. Voltage regulator attaching screws (2) Cable strap (2 for 2007, 1 for 2008 and later) 10. 3. Lower voltage regulator cover (2007 only) Voltage regulator bracket 4. 11. Bracket screw to engine crankcase (2) Oxygen sensor connector 12. 5. Crank position sensor connector (2007 only) Voltage regulator caddy 6. 13. Voltage regulator caddy cover Horn connectors (some 2008 and later models) 7. Four-pin voltage regulator connector (2007 only) Figure 1. Original Equipment Voltage Regulator  NOTE For 2007 models: The ground wire on the voltage regulator must be re-attached at the original location when re-installing the voltage regulator to ensure adequate ground. 4. For ALL models: See Figure 1. Remove and discard the voltage regulator caddy cover (6) from the regulator bracket (3) and caddy (5). For 2007 models: In addition, remove the lower voltage regulator cover (10). 5. Remove and retain the hex socket head screw (4) at the top left of the bracket For 2007 models: In addition, disconnect the ground wire. Free the cable straps (9) from the regulator bracket, beneath the regulator. 6. Remove the two hex socket head screws with washers (2) retaining the voltage regulator to the bracket. Remove and save the regulator, but discard the screws. 7. Remove and retain the screw (4) at the top right of the regulator bracket. Remove the bracket from the engine. 8. For 2008 and later models: Free the strap (9) that ties the jiffy stand wiring to the voltage regulator bracket. Unfasten the three-way jiffy stand sensor connector and the two-way crank position sensor connector [79] (12) from the T-studs on the back of the regulator bracket (3). Discard the bracket. Disconnect both plugs from the back of the voltage regulator (1). For 2007 models: Unfasten the four-way (7) and two-way (8) voltage regulator connectors from the T-studs on the back of the regulator bracket (3), and discard the bracket. Disconnect the voltage regulator (1) at both connectors. 9. For 2008 and later models: Unclip the two-way O 2 (oxygen) sensor electrical connector [138] (11) from the voltage regulator caddy (5). For 2007 models: Unfasten the two-way crank position sensor connector [79] (12) from the voltage regulator caddy (5). Remove the caddy from the vehicle frame. a. For 2007 models: Unclamp the bottom of the caddy from the engine mount spacers. b. For ALL models: Unhook the top clips from around the tabs on the front of the engine casting. Remove the original equipment (O.E.) caddy from the vehicle frame, and discard it.

Incoming search terms:

Yamaha Road Star 1600/ 1700 Exhaust kit bill of materials Installation Instructions

0

Filed Under (Yamaha) by admin on 08-11-2010

download
1. Remove left side cover, by removing allen bolt as shown (Fig 1). Once bolt is removed, push cover to motor and push back carefully to your upper body. Figure 1 2. Once left side cover is removed, remove 6mm bolt to opposite side cover as shown (Fig. 2). Also remove allen bolt on right side as shown (Fig 3) and remove carefully . Figure 2 Figure 3 . Remove two allen bolts to the muffler bracket, and also loosen hose clamp to bottom head pipe. (Fig 4 & 5) Figure 4 Figure 5 4. Remove bolt next to rear O/2 sensor bracket as shown (Fig 6), also remove Phillips head bolt from O/2 bracket and slide O/2 sensor off bracket as shown (Fig 7). Once bracket is removed mount just bracket on with Phillips head bolt back on. Figure Figure 7 5. Disconnect O/2 by using a pick on inside switch on opposite side of O/2 bracket. With pick on inside push to you and unplug. (Fig 8 & 9) Figure 8 Figure 9 6. Remove two socket cap nuts from rear head pipe flange as shown (Fig 10). Once removed, remove both mufflers and rear head pipe carefully. Slide muffler back and shift rear head pipe to you. (Fig 11) Figure 10 Figure 11 7. Slide wire off bracket from the front O/2 sensor as shown (Fig 12). Also use pick to remove O/2 sensor, push to you and unplug. Figure 12 Figure 13
8. Remove two allen bolts from foot rest/ brake to give you access to head pipe. (Fig 14) Figure 14 9. Remove two allen socket cap nuts off front head flange and remove head pipe. (Fig 15) Figure 15 10. Remove stock muffler bracket by removing two alien bolts as shown (Fig 16). Also remove bolt that holds stock bracket to the brake line (Fig 17). Once that is done remove brake line from caliper and slide though muffler bracket and re-install. Figure 16 Figure 17
Assembly 11. Remove O/2 sensor from stock pipe and install O/2 sensor in Roadhouse front head pipe and mount front head pipe with stock socket cap nuts on bike as shown. (Fig 18 & 19) Figure 18 Figure 19 12. Mount rear head pipe as shown (Fig 20), including stock socket cap nuts. Also mount y-collector with rear head pipe. Y-collector must slide into front head pipe in one. Install Roadhouse O/2 sensor wire lead from hardware kit into y-collector. (Fig 21) Figure 20 Figure 21

HONDA 420 RANCHER 2×4/4×4 2007-2009 CLUTCH KIT INSTRUCTIONS

0

Filed Under (Honda) by admin on 22-12-2011

download
Remove key from the ignition switch. Remove the side panels from both sides. Remove both foot wells. 2. Drain coolant. Remove the oil drain plug from the motor; if you carefully drain it into a clean container you should be able to reuse it. 3. Disconnect shift motor (on electric shift models only). Remove coolant hoses. 4. Remove the bolts that mount the front differential to the frame, no other parts need to be removed. Carefully slide the front differential towards the front of the machine; you might need to lift up slightly to get the differential to move. Remove the drive shaft. Remove o-ring on output shaft (on motor). 5. Remove the fuel pump. 6. Loosen the front crankcase cover bolts, keep track of each bolt length and location. Slowly remove the crankcase cover. Carefully watch for o-ring shims and dowel pins that may fall out. 7. Unstake the nut holding the clutch on and remove nut. Using Honda tool #07933-HB3000A thread the large part of the tool into the center of the clutch. Tighten the center bolt on the tool while holding the large part of the tool with a wrench. This will pull the clutch off the machine. Place the clutch on a clean work surface. EPI performance.com
8. Using the c-clamps push down slightly on the outside cover and remove the four e-clips. Keeping track of which way they come off, remove the round metal plates one at a time. This will allow you to see the complete spring. Remove one end of each spring using a spring tool or needle nose pliers and then remove springs. Install the EPI springs by inserting the spring into the outer edge first. Using a spring tool or pliers (45 degree bent pliers work well) pull on the spring and insert the end into the hole. Install the metal plates and the e-clips. If you can’t get the plates to sit flat make sure each clutch arm is flat against the bottom plate of the clutch. Occasionally when you put the springs on, the clutch arms will pop up. Slide the clutch into the machine. The Sprague clutch is marked “outside” when installing make sure this is facing out. Torque clutch nut to 87 ft/lbs. 9. Clean the gasket surface on the motor and on the cover. Put a thin layer of Honda Bond or Yamabond semi-drying liquid gasket (or something similar as long as it is semi-drying) on the crankcase cover. Carefully install crankcase cover, do not force cover on. Torque bolts to 9 ft/lbs. 10. Install the fuel pump. 11. Install the o-ring on the output shaft (on motor) and install the drive shaft. Carefully slide the front differential back into place and mount to the frame. Install the coolant hoses. Refill your engine coolant to the proper level according to your owner’s manual. 12. Install the oil drain plug. Refill your engine to the proper level according to your owner’s manual. You can reuse your oil if it is clean and was drained into a clean container. Only use manufactures recommended oil. 13. Be sure to double check coolant and oil levels and to look for any leaks after the machine has run for a few minutes. 14. Go out and ride your machine. If your performance doesn’t seem right double check to make sure everything has been done properly. 15. EPI is constantly testing our products. Sometimes there is a need to contact the user with new technical information. To ensure that you are receiving this information visit our web site EPIperformance.com to register your clutch kit.

Incoming search terms:

Incoming search terms: